
11 Parts lists

Logano G115 WS US/CA – 6 720 813 418 (2014/10)44

11 Parts lists
The following parts are available from Buderus. If there are several 
Buderus article numbers for one item number, the numbers for the 
various models are listed in the relevant columns. Otherwise the table 
shows the number of components for each model.

Legend for tables 14 and 15:
x = no spare part
(x) = component of a set, only available with set
0 = no picture available

Boiler block and burner door ( Fig. 46)

Item no. Description Part number
G115/3 WS

3 section
G115/4 WS

4 section
G115/5 WS

5 section
10 Boiler block G115 WS 63036027 63036028 63036029

Available front section components
21 Plug G1 1/4" right 86055310
22 Gasket D 41.7x55x1.5mm AFM 34, left 86159710
23 Barrier plate with countersunk bolt, M8x16 63015342
24 Countersunk bolt DIN 7991 -M 8 x 16 -Ms (x)
Available back section components
50 Gasket D33x44x2mm 63005462
51 Plug G 1 05317712
52 Stud bolt, M10x65 5.6 as per drawing 05555070
20 Spacer sleeve R3/8"x39 (x)
54 Hexagon nut ISO4032-M10-8-A3K (x)
55 Washer DIN115-A10.5-A3K (x)
57 Reducer nipple G1"xG3/4" 63027607

60 Sensor sleeve PMW -3 SEE (4 1/2")"US" 7747022364
70 Anchor bolt set, M8x310mm 05127574 - -
70 Anchor bolt set, M8x440mm - 05127578 -
70 Anchor bolt set, M8x555mm - - 05127580

80 Flue connection complete 05354074
Available flue connection components
81 Sealing rope 8x1050 GP 63020961
0 Gasket compound brown (cartridge 310 ml) for gluing sealing rope 63014361

90 Feed-in connector assy. 1 1/4-NPT1, G115/G115 WS 63028062 63028062 63028061
91 Seal 55x41.7x1.5 mm 05752540

Spare parts that are supplied with the spare boiler block
120 Heat exchanger baffle 05347085 05347087 05347089
121 Flue baffle 63028999 63029001 63029003

130 Angle bracket 420mm long 7747000018 – –
130 Angle bracket 540mm long – 7747000019 –
130 Angle bracket 660mm long – – 7747000020
131 Washer DIN126-9 (x)
132 Hexagon bolt ISO 4017 -M8x25-8.8 (x)
133 Hexagon nut DIN 6923-M8-8.8-A3K (x)

140 Hinge bracket G105/G115 05327033
141 Washer DIN125-A10.5-A3K (x)
142 Hexagon bolt ISO4017-M10x25-8.8 (x)

Table 14 Boiler block and burner door 



11 Parts lists

Logano G115 WS US/CA – 6 720 813 418 (2014/10) 45

150 Hexagon bolt ISO4014-M10x65-8.8 (x)
160 Washer DIN125-A10.5-A3K (x)
180 Boiler feet M10x51mm complete 05236440

190 Flue pipe sealing collarDN130 complete 05354010
200 Flue silencer DN130 complete, without condensate drain; higher sound 

absorption
05074020

or:
210 Flue silencer D130 with an adaptor of 100mm length, with condensate drain; 

lower sound absorption
05074022

Flue silencer components
190 Flue pipe sealing collarDN130 complete 05354010
220 Flue pipe sealing collar assy. DN130 (stepped) 05354030
230 Sealing rope 10x2000 GP 63020963
250 Burner door complete 63023858
Available burner door components
260 Hinge G 215 05327020
270 Washer DIN125 A10,5 A3K (x)
280 Hexagon bolt ISO4017 M10x25 8. (x)
290 Inspection window seal assy. V3 63023634
Obtainable individual parts of inspection window seal
300 Gasket 30x30x3 63014382
310 Inspection window glass, Tempax 30x30x3.3mm 05447620
320 Inspection window cover x
330 Hexagon bolt ISO4017 M6x12 8.8 A3K (x)
340 Pressure testing nozzle M6 SW10 V2 (x)
350 Heat insulation for burner door BE/non-Buderus burner size 21/334/5 63002401
Available heat insulation components
360 Heat insulation for burner door panel 24mm thick 63004169
370 Insulation ring for burner door panel 10mm thick 63004170
380 Washer DIN9021 A6,4 A3K (x)
390 Sheet metal screw DIN7981 C ST6,3x25 A3T (x)
400 Sealing rope 14x1650 GP 63020965
0 Gasket compound brown (cartridge 310 ml) for gluing sealing rope 63014361
(x) Mounting material for boiler block G115 WS 63031288

Contents:
1 countersunk bolt M8x16 Ms
2 spacer sleeves R3/8"x39
2 hexagon nuts ISO4032 M10 8 A3K
8 washers DIN125 A10.5 A3K
4 washers DIN126 9
4 hexagon bolts ISO4017 M8x25 8.8
4 hexagon nuts DIN6923 M8 8.8 A3K
4 hexagon bolts ISO4017 M10x25 8.8
2 hexagon bolts DIN6921 M10x65 8.8
1 hexagon bolt ISO4017 M6x12 8.8A3K
2 washers DIN9021 A6.4 A3K
2 sheet metal screws DIN7981 C ST6,3x25 A3T

Item no. Description Part number
G115/3 WS

3 section
G115/4 WS

4 section
G115/5 WS

5 section

Table 14 Boiler block and burner door 



11 Parts lists

Logano G115 WS US/CA – 6 720 813 418 (2014/10)46

0 B-KIT G115 WS 63029762
Contents:
1 Supply manifold G115"US"
1 elbow 90DEG11/4
1 elbow 90DEG 3/4 I/A
1 double nipple R11/4-11/4NPTx75
1 boiler drain 3/4
1 relief valve 3/4Mx3/4F 30PSI
1 temperature/pressure gauge 1 / 4 NPT
1 Bolt set B-Kit G115"US"
1 adjustable boiler foot M10x51 packed

Item no. Description Part number
G115/3 WS

3 section
G115/4 WS

4 section
G115/5 WS

5 section

Table 14 Boiler block and burner door 



11 Parts lists

Logano G115 WS US/CA – 6 720 813 418 (2014/10) 47

Fig. 46 Boiler block and burner door 

21

23

24

133

133

180

180

52
53

22

21

370

380
390

280
270

260

250

350

300290
310

330

340

320

350

400

360

22

52

55
54

80

142

141
140

130

131
132

120

70

70

91
90

10

8151

57

50

50

60

150
160

70

230
220

200

210

190

6 720 813 418-02.1T

121



11 Parts lists

Logano G115 WS US/CA – 6 720 813 418 (2014/10)48

Boiler jacket ( Fig. 47)

Item no. Description Part number
G115/3 WS

3 section
G115/4 WS

4 section
G115/5 WS

5 section
A complete outer panel set consists of: front panel, rating plate, front insulation, cross-member, 2 side panels, boiler insulation, retaining spring, 
front hood, rear hood, rear panel and fixings.

Available outer panel components
10 Front panel assembly G115 63046570
18 Logano G115 name plate 7747025928
20 Front insulation G115 63025265
40 hexagon bolt ISO4017-M8x12-8.8 (x)
50 Cross-member G115 63029209
60 Hexagon nut DIN555 M8 5 (x)
70 Washer DIN126 9 (x)
80 Side panel 445mm long 63029945 - -
80 Side panel 565mm long - 63029946 -
80 Side panel 685mm long - - 63029947
85 Sheet metal screw C ST3,9x13 A3T (x)
90 Flathead bolt 3,9x9,5 A3T (x)
95 Plug-in fuse (x)

100 Boiler block insulation G115 7747014842 - -
100 Boiler block insulation G115 - 7747014843 -
100 Boiler block insulation G115 - - 7747014844
110 Retaining spring for securing heat insulation 7747016084

120 Front hood G115/S105/S105U 63029948
125 Cover panel 300x160 cover front 63016429
130 Rear hood assembly G115 "US" 63029949 63029950 63029951
140 Rear panel G115/G115U 63036024
145 Rear panel insulation 63025264
150 Cable clamp 07060754
160 Washer DIN432 10,5 St A3E (x)
170 Hexagon nut DIN555 M10 5 (x)

(x) Panel fixings G115, GC115, G134 05180842
Contents:
17 flathead bolts ea. 3.9x9.5-A3T
3 sheet metal screws C-St3,9x13-A3T
Oval-headed screw DIN7985-M6x16-4.8-A3T
2 push-fit catches
4 hexagon bolts ISO4017-M8x12-8.8
1 hexagon nut DIN555 M8 5
4 washers DIN126 9
4 washers DIN432 10.5 St A3E
4 hexagon nuts DIN555 M10 5

Table 15 boiler jacket 



11 Parts lists

Logano G115 WS US/CA – 6 720 813 418 (2014/10) 49

Fig. 47 boiler jacket 

7747102154-00-Verkleidung G125 WS NA

85

80

40
70

40
70

40
70

80

60
50

85

20

100

10

18

90

130

120

90

90

125
90

140

145

150

170
160

170
160

90

95

110

7747102154-00-boiler jacket G125 


